r.r"

BOLENS HUSKY

TRACTOR
MODEL 1256-02

ILLUSTRATED
PARTS
CATALOG

PORT WASHINGTON WISCONSIN, LLSA




TRACTOR ASSEMBLY MODEL 1256-02

FIGURE 1



TRACTOR ASSEMBLY MODEL .1256-02

FIGURE 1



TRACTOR ASSEMBLY MODEL 1256-02

FIGURE 1 PARTS LIST

Ref, Part No. Rei. Part o,
Mo, K. Deseription Req'd Ne. N, Description Heg'd
1 | 1722 750§ Cap 1 §4 | 1185 232| Drive Pin 3/16 x 1-1/4 3
2 1181 3049 | Hex Nut 3/8-16 1 64 1710 118| Hut-Lack ’?I.-"IIE-ZEI 1
3 [ 1100 2423 ] Lovkwasher 3/8 35 B9 1714 233| Nyion Bushing 2
4 L1107 388 | Flat Wusher 3/8 15 i) 1706 743 | Pin-Clevis 1
5 1721 505 | Steering Wheel 1l a7 1121 T10| Jam Hut 2
i 1717 2680 | Steering Ehafl 1 ]3] 1721 612| Rod End 1
T 1713 132 | Bowed Wasgher 2 g4 1100 346} Pin-Cotter 2
§ | 1717 263 | Boaring 1 T 1722 918 Arm-Control 1
g9 1717 2588 | Sleering Support 1 71 1721 9351 8ide Panel RH L
10 1104 426 | Woodrull Key 3716 x 374 1 T2 1721 912 | Side Panel Support LH Fr 1
11 1721 886 | Grip 1 T3 1185 873 | Serew 5/16-18x 5/8 i)
12 1721 927 | PTO Condrol Lever 1 T4 1185 873 | Tianerman Mut 5/16-18 4
13 104 692 Hoil Pin 1/8x t K] 5 1721 845 | Frame Tube RH 1
14 1713 391 | Spring i T6 1720 341 | Frarae Tube LH 1
15 | 1715 GBO | Bpring 1 7 110G 938 | Capserew 37B-106 x 2+-3/4 g
14 1120 210§ Roll Pin 3716 x 1 1 T8 1185 506 | Jam Mut 3/8-18 1
17 1715 678 | PTO Divot {(Ine 16} 1 T4 1111 614 | Capserew 3/8-16 x 3 HT 1
13 170G 782 ] Bowed Washer 1 80 1731 916 | Panel Suppart 1
19 1185 B47T | Bearing 2 g1 1721 937 { Blde Panel LIT 1
20 1104 934 | Grease Fitting G a2 1721 910 | Side Panel Support LH Rear 1
21 1713 536 | Flanged Bushing 2 43 1721 811 | Bide Panel Support RH 1
22 1720 436 | Idler Arm 1 84 1115 031 | Screw 1/4-20 x 5/8 1
23 1720 717 | Belt Guide 1 85 1185 456 | Tinnerman Mut 1
24 1107 382 | Flat Washer 5/16 ] ] 86 1721 037 | Calble Clip 4
25 1100 078 | Capserew 5/16-18 x 7/8 13 81 1100 241 | Lockwasher 174 a
26 1110 107 | Lock Nut 5/16-18 7 1) 1110 196 | Lock Nul 1/4-20 3
27 | 170% 905 | Bowed Washer 3 BO | 1720 205 | Driven Pulley 1
24 1716 T28 | Spring 1 an 1103 494 | Set Serew 3/5-16 x 1/2 2
29 | 1185 584 | Cotter Pin 3718 x 3/4 1 91 | 1104 335 | Bg Key 3/18 x 2 1
a0 1716 584 | Idler Pulley 2 g2 1185 B38| Brz Flange 2
a1 1110 108 | Bock Nut 3/8 21 63 1800 757 | Ball Bearing 1
a2 1106 956 | Capecrew 3/8-18x 2-1/2 3 04 1800 417 | Brg, Collar 1
34 1107 365 | Flat Washer 1/3 2 8a 1721 890 | Drecal (Lilt Indicator) 1
4 1716 580 | Ehuft Supporl 1 i 1720 437 | Belt Guide 2
a5 1100 242 | Lockwasher 5/16 19 g7 | 1720 438 | Bearing Support 1
36 1106 872 | Capocrew 5/16-18 x 5/8 g g8 1720 455 | Drive Bhaft 1
37 |~11B5 G52 | Drive Pin 1/8x 1 1 g8 1110 818 | Soe HA Ser 5/ 16-18 = 374 2
38 [ 1720 262 | Inlerlocking Switch Cam 1 100 | 1716 561 | Baonded Coupling 1
15 1720 533 | Switch Support 1 101 1185 826 | Sog Hd Ber 5716-18 x 1 2
40 1185 844 | Shakeproof Washer 9/16 1 102 1720 348 | Shafi Coupling 1
41 1720 963 | Interlock Switch 1 103 1717 236 { Hood Stop 1
4z 1716 615 | Coniral Shaft 1 104 1182 563 | Hex Nut 5/16-18 15
43 1106 930 | Capscrow 3/8-16x 1-3/4 1 105 1717 244 | Pracket 1
44 1106 923 | Capscrew 378-16 2 1-1/4 4 106 1714 T30 | Spacer 1
45 1721 930 | LH Pedal 1 107 1111 808 | Capscrew 5/16-18 x 2-1/2 2
46 1106 917 | Capserew 3/8-16 % 7/8 2 108 1714 767 | Tank (Inc 108) 1
45 1720 430 | Mounting Plate 1 108 1714 766 | Cap Only L
44 1708 012 | Flut Washer 1 i1Q 1714 683 | Tank Strap L
49 1185 284 | Drive Pin 1/4 x 2 1 111 1114 494 | Fil, Screw 1/4-20x 1-1/2 2
50 1713 B11 { Steering Pinion 1 112 1714 AB7 | Tank Strap 1
51 1713 B2 | Stecring Gear 1 113 1718 029 | Tank Qutlet 1
62 1706 092 { Washer 4 114 I714 644 | Spacer 4
53 | 11B5 668 | Retaining Ring 3 115 | 1185 880 | Capscrew 3/8-16x3-3/4HT | 4
54 1185 558 | Sleeve Bearing 2 118 1714 T21| Sparer - Throttle Bracket 1
it 1721 832 | Cross Shaft 1 117 1187 474 ] 89, Kev 1/4x 2-174 4
Ga 1716 563 | Sleering Arm 1 114 1716 699 | Bracket - Throttle 1
a7 1720 610 | Slecve 1 113 1185 919 | Set Serew 5718-18 x 778 2
oé 1720 729 | Tool Liit Lever 1 120 1100 240 | Lockwasher #10 1
o8 1703 011 | Cotter Spring 4 121 1814 7553 | Sorew H10-32 x 578 1
60 4 #185 406 | Lock Nut 1/3-13 i 122 1106 852 | Capascrew 174-20x 2 1
61 . _;%OT D35 | Capmerew 1/2-13x 2 1 123 | 1720 444 | Enging Pullcy 1
82 |°1721 833 | RH Pedal 1 124 1716 642 | Belt Guido 2

T




TRACTOR ASSEMBLY MODEL 1256-02

FIGURE 1PARTSLIST CONTINUED

Ref. | Part No. Ref, | Part No.
No, Mo, Degcription Heq'd No. No. Description Reg'd
125 | 1716 570| Belt 42-1/2" Set of 2 (PTO) 1 146 | 1713 378 | Steering Lever RH 1
126 | 1720 573 | Belt 34" Set of 2 (Eng Dr) 1 149 | 1891 696 | Drive Pin 5/16 x 1-1/2 3
127 | 1113 394 Plate 1 150 ‘| 1713 377 | Steering Lever LH I
128 | 1717 270 | Axle Support 1 151 | 1110 152 | Self Locking Nut 1/2-20 4
120 | 1110 644 | Capscrew 3/8-16 x 3-1/4 2 152 | 1716 697 | Axle 1
130 | 1713 383 | Axle Pivot 1 153 | 1716 853 | Spindle LH 1
131 | 1118 730 | Retaining Ring 1 154 | 1716 952 | Spindle RH 1
132 | 1185 84% | Retaining Ring 4 155 | 1717 462 | Drag Link 1
133 | 1721 590 | Seal Wagher 1 158 | 1185 616| Ball Bearing 2
134 | 1185 605 | Ball Bearing 1 157 | 1717 357 | Whee! and Tire (20, 156-161)| 2
i3s 1715 785 | Support Housing i 158 1715 BSS | Valve Stemn Aszembly p
136 | 1108 921 | Capserew 3/8-16 x 1-1/8 L 159 | 1715 789 | Wheel Only {Inc Ref 20) 2
137 | 1185 010 | Needle Bearing - 1 160 { 1717 441 | Tire 16 x 6:50 x 8 2
138 | 11B5 224 | Gil Seal 1 161 | 1185 §15 | Ball Bearing 2
139 | 1716 647 | Belt Guide 1 162 121 898 | Washer 4
140 | 1106 BBO | Capscrew 5/16-18x 1-1/8 2 163 | 1718 197 | 85t Collar 2
141 | 1721 597 | Shaft and Seal PTO (e 132} 1 164 | 11B7 857 | Capscrew 1/4-20 x 1 2
142 | 1716 594 | Pulley PTO 1 165 | 1715 899 | Dust Cap 1-1/ 21D Some Mod) | 2
143 | 1714 132 | Rubber Tip 2 186 | 1721 245 | Dust Cap 1-5/8 ID Some Mod) | 2
144 | 1720 349 | Fan 1 167 | 1100 350 | Cotter-Pin 1/8 x 1 4
145 | 1713 361 | Bail Joint 2 168 | 1722 920 | Block- Pivot 1
146 | 1103 526 | Jam Mut 1/2-20 3 168 | 1722 21| Rod Assy-Control i
147 | 1713 385 | Tie Rod 1 170 | 1721 492 8pring Compression z




TRACTOR ASSEMBLY MODEL 1256-02

S—m

13

FIGURE 2



TRACTOR ASSEMBLY MODEL 1256-02

REAR AXLE
ASSY REF #1

BRAKE ASSY
REF #137

" FIGURE 2



TRACTOR ASSEMBLY MODEL 1256-02

FIGURE 2 FARTS LIST

Ref. Part No. Rel. Part No.
No. No. Dencription Req'd No. No. Deperintion Req'd
1 | 1722 476 |Rear Axle Assy (Inc Rel 2- 1 82 | 1720 947 | (1l Lire Hoge 1
5B8) See page B for Ilust. 63 1185 820 | Clamp 2
2 | 1716 682 | Locking Wire 1 B4 | 1703 897 | Elbow 1
3 | 1721 587 | Key 1/4 8g x 1-1/4 1 62 | 1721 803 | (4l Reservoir Tank o1
4 | 1716 519 | Drive Screw 2 6 | 1721 901 | Tank Cap : 1
§ | 1105 878 | Pipe Plug 3/8 1 87 | 1721 802 | Tank Strap . 2
g 1 1718 047 | Stud 2 68 | 1115 931 | Screw 1/4-20 x 5/8 - 4
7 1 1185 232 | Roll Pin 3/16 » 1-1/4 1 69 | 1185 456 | Tinnerman Mut 4
8 | 1110 187 | Dowel Pin 5716 x 1 2 Y0 | 171% 858 | Oil Filter 1
B ] 1722 137 | Pindon Shalt 1 71 | 1721 921 | Special Coupling . 1
10§ 1100 279 | Wondrufl Key 1/4x 1 1 72 | 1721 920 | Filter Manidoid 1
11 | 1720 258 | Bevel Gear 1 73 | 1100 242 | Lewk Washer 5/16 11
12 | 1185 767 | Thrust Race 2 74 | 1108 874 | Cap Screw 5/16-18 x 3/4 2
13 | 1185 764 | Thrust Bearing 1 75 | 1721 98% | Connector - 1
14 | t104 336 (Key /483 x 1 2 76 | 1185 738 | Elbow 80° 3
15 | 11BS B32 | Bearing 1 | 1121 922 | Tube - (Filter Ouiflow 1
16 1185 774 | Needle Bearing 1 to Hydra, )
17 | 1185 303 | Reiaining Ring 1 TEB | 1720 282 | Muotor Gasket 1
18 | 1185 771 | Ferry fcrew 3/8-16x 1 7 78 | 1118 808 | Retaining Ring 1
19 | 1180 025 | Retaining Ring 1 80 | 1720 285 | Bevel Finlon. 1
20 | 1714 584 | Adjusting Nut 1 B1 | 1722 18 | Hydroatatic Pkg. {inc 1
T 23::4 1185 669 | Retaining Ring 1 ' Ref 18) .
28 | 1800 338 | Bhim (AR 82 | 1185 T15 | Capscrew (Spec) 1
2% | 1721 357 | Spring Washber 2 83 | 1720 857 | Fan Guard Top 1
24 | 1714 562 | Cone 1 84 | 1720 688 | Fan Guard Bottom 1
254 1714 581 | Coupling 1 85 | 1187 812 | Lock Washer 1/4 4
28" { 1713 468 | Thruslt Washer 1 86 1185 375 | Cutiing Screw 1/4-20 x 3/4 ¢
27 | 1720 266 | LH Wheel Hub 1 87 1718 367 | Clevis Fin 2
28 | 1185 285 | Ol Beal 1 88 | 1703 011 | Cotter Pin 2
28 1 1185 769 | Oll Seal 1 88 1108 B30 | Capscrew 3/8-16 » 1-3/4 8
30 | 1185 770 | Pearing 1 L] 1713 461 | Mounting Cap 4
31 § 1185 T8% | Thrust Bearing 1 %1 | 1185 652 | Drive Pin 1/8 x 1 (Type A) 2
32 | 1185 765 | Thrust Race 2 92 | 1187 961 |Roll Pin 5/32x 1 1
3% { 1720 264 | Bevel Gear 1 9% | 1010 85 |Hub Bolt 10
34 1105 640 | Countersunk Pipa Plug 1 0d 118h 4#9 { Drive Pin 1
kL] 1720 257 | Gasket 1 a5 1115 802 | Retaining Ring 1
36 ] 1713 467 | Differentizl Pinion Shaft 2 96 | 1722 228 | Speed Cootrol Arm Assy 1
37 | 1185 561 | Retaining Ring 2 91 1107 382 ] Flat Washar 5/18 2
38 | 1720 268 | Cear and Carrier 1 98 | 1722 521 [ Wheel & Tire Asay {99-i01)| 2
36 | 1712 763 | Thrust Washer 4 99° | 1715 787 | Wheel Only 2
4 | 1713 466 | Bevel Pinion 2 100 | 172% 522 | Tubsless Tire 23 x 10,50x12 2
41 | 1TXW2TI | Bevel Gear 1 101 | 1718 011 | Valve Stem Assy 2
42 { {18%7683 } Thrust Bearing 1 102 1185 21% | Retaining RIng 1
43 | 1185 765 ; Thrust Race 2 105 | 1720 M6 | Bearing 1
44 | 1720 285 | Shim AR 104 | 1720 351 | Thrust Washar 2
45 1185 45 [ Needle Bearing 2 105 1721 857 | Handie Grip 1
46 | 1720 268 | Axle 1 106 | 1720 352 | Hydrmslic Control Handle 1
47 | 1185 842 | Oll Seal 1 107 | 1720 342 | Fillow Bleck 1
45 | 1720 293 | Wheel Hub 1 108 | 1185 848 | Mut # 10524 2
49 | 1108 848 | Key 5/16 89 x 1-1/4 i 109 -} 1140 115 | Serew # 10-24x 1/2 2
50 | 1185 847 | Bpecial Flat Washer 1 110 | 1187 359 | Bhake Proof Washer p
51 | 1110 297 | Lock Nut 5/8-18 1 111 1721 620 ) Hydraulic Yalve Beal, 1
52 | 1722 136 | Gear Caze Housing 1 8pring and Gasket Kit
58 | 1720 252 [ Cover 1 112 | 1720 332 | Hydraunlic Valve 1
54 | 1826 82 | Breather F § 113 | 1121 507 | Hex Nut 1/4-20 2
56 | 1185 088 | Needle Bearing 1 | 114 | 1100 123 | Screw 1/4-20 x 1-1/4 2
56 1 1185 882 | il Seal 1 | 115 | 1185 828 | Shake Proof Wagher 2
57 | 1722 155 | Brake Di=c 1 116 | 1185 811 |Drive Pin 3/32 x 1/2 1
58 | 1200 034 | Hi Pro Key 1/4 %A/8 1 117 | 1717 563 | Connector 4
58 | 1714 101 |Hiteh . A& - 1 118 | 1718 178 | Hoge-Cylinder to Control 1
80 | 1121511 Logk Nut 1/2-13 2 Valve 10-1/2" Lg
t 61 | 1100 245 | Lock Washer - f 115 | 1721 P99 | Hose Control Valve to Filter| 1




TRACTOR ASSEMBLY MODEL 1256-02
FIGURE 2 PARTS LIST CONTINUED

Ref, FPart Ma. Ref. Part Ma,
Mo, M. Degcription Req'd No, N Degeription Reg'd
120 | 1720 296 | Hose-Control Valve to 1 15¢ | 1100 346 | Cotter Pin 3/32 x 3/4 1
. Cylinder 13-3/4" Lg g - 160 | 1185 527 | Drive Pin 3/16 x 1-1/8 1
121 1720 284  HoserHydro, Pkp to Hydraud 1 161 1782 397 | Brake Arm 1
lie*Control Valve 162 1722 34659 | Brake Pedal 1
122 | 1720 528 | Extension Spring * i 185 | 1719 539 | Pedal Pad 1
123 1714 788 | Hydrautic Cylinder Asey 1 164 1720 528 | Thrust Washer 1
(nc 124-131} 185 | 1720 114 | Spacer 1
124 | 1721 625 | Cylinder Head - 1 168 | 1185 732| Retalning Ring 1
125 | 1721 626 | "O" Ring 3 167 | 1893 445 [ Washer 2
126 | 1721 627 | Tube 1 168 | 1104 435 | Woodruff Key 1/8 % 5/8 1
127 | 1721 628 | Washer 2 168 | 1110 108 | Lock Nut 3/8-16 2
128 | 1721 628 | Piston Rods 1 170 | 1721 517 | Knob 1
129 | 1721 620 | Guide 1 171 | 1721 925 | Control Handle 1
130 [ 1721 621 | Q" Ring 1 172 | 1722 146 | Control Shafi 1
131 | 1721 832 | Clevis 1 173 | 1706 743 | Clevis Pin 5/16G x 3/4 1
132 | 1107 041 | Capscrew 1/2-18 x 2-3/4 1 174 | 1720 523 | Neutralizer Arm 2
133 | 1714 783 | Spacer 1 175 | 1704 692 | Foll Pin 1/Ex 1 1
134 | 1107 385 | Flat Washer 1 176 | 1720 962 | Interlocking Switch Cam 1
135 | 1708 125 | Clevis Pin 1/2 x 1-1/16 1 177 | 1722 141 | Stop Collar 1
136 | 1100 34% | Cotter Pin 1/8 x 3/4 1 Yig | 1722 154 | Torsion Spring 1
137 | 1722 156 | Brake Catiper Assy (138-1513| 1 178 | 1722 145 | Parking Brake Arm 1
See page 6 for INust, 1E0 1721 516 | Adjusting Nut 1
138 | 1719 558 | Carrier - Solid Side 1 181 | 1107 381 | Flat Washer 1/4 1
139 | 1719 560 | Puck 2 182 | 1721 229 | Clevis Fin 1
140 1 1719 565 | Rivet 4 183 | 1185 850 | Cotter Pin 5/64 x 3/4 1
141 1714 561 | Carrier - Cam Side 1 B4 1721 515 | Adjusting Stud 1
142 1719 562 | Washer i 185 1712 569 | Compression Spring 1
143 1722 155 | Spring b 4 1177 509 | "0 Hing 1
144 | 1710 559 | Spacer 2 187 | 1720 262 | Parking Pawl 1
145 | 1722 913 { Actuating Cam 1 1186 | 1720 803 | Control Mount 1
146 | 1719 563 | Actuator 1 189 | 1100 243 | Lock Washer 3/8 14
147 | 1719 567 | Spring S 1 190 | 1106 936 | Capscrew 3/B-16 x 2-1/2 2
148 | 1719 584 | Washer 1 181 | 1106 §23 | Capscrew 3/68-16 x 1-1/4 1
148 | 1710 585 | Soap Ring "1 182 | 1107 383 | Flat Washer 3,/8 P
150 | 1111 688 | Cap=crew 1/4-28 x 2 Fine 2 183 | 1106 519 | Capecrew 3/8-16 x 1 2
Thd Late Modals 154 | 1721 909 | Control Mount Support 1
1100 807 | Cap=crew 1/4-20 x 2 Coarse| 2 195 | 1100 241 | Lock Washer 1/4 2
Thd Early Models 196 1110 186 | Lock Mot 1/4-20 2
151 1100 241 | Lock Washer 1/4 2 197 | 1106 822} Capscrew 1/4-20 x 5/8 2
152 | 1722 083 | Spring Bracket 1 198 | 1722 152 | Adjusting Bracket i
153 | 1882 471 | Extension Spring 1 195 | 1720 604 | Locking Arm 3 1
154 | 1722 171 | Pivet Block 1 200 | 1700 065 | Bowed Washer 1
155 | 1185 304 | Retaining Ring 1 201 | 1185 849 | Refaining Ring 19
156 1182 563 | Hex Nul 5/16-18 2 202 1720 ob4 | Control Arm 1-
157 | 1177 848 | Shake Prool Washer 5;’ 16 2 1721 588 ] Hydrostatic Fluid 1 gt 2
158 | 1722 169 | Brake Rod 1




TRACTOR ASSEMBLY MODEL 1256-02

[
FIGURE 3
FIGURE 3 PARTS LISTYT
‘|met. | Part No. Ref, | Part No.
Ne, N, Deseription Req'd Mo, No. Description Reg'd
1 1185 498 | Speed Nut 5/18-18 4 & 1717 394 | Lead Wire - Headlight 1
2 | 1884 291 | Cable Clip 3 § | 1717 370 | Lead Wire - Headlight 2
3 1719 708 | Retaining Ring 2 10 1717 36% | Lead Wire - Headlipht 1
4 |1185 511 | RHivet 6 11 1722 752 | Decal Trade Mark 1
5 1185 T48 | Wave Washer B 12 I717 859 | Tape Stripe 68 LG 1
-G, | 1185 748 | Spring Clip 8 13 {1722 823 |Hood Decal LH 1
Tl ¥ Headlight {((GE4406) 2 14 {1722 §22|| Hood Decal RH 1




TRACTOR ASSEMBLY MODEL 1256-02

“"FIGURE 3 PARTS LIST CONTINUED

ERef. | - Part No. Hef, Part Mo,
Ko, N, Deseription Req'd Ho, N, Description Riq'd
1% 1717 220 | Hood and Grille Asey wio a5 1717 232 | Laleh .

- Decals 1 B 1713 233 | Flal Washer 5/18 Spec 4
15 1717 246 | Hinge i a7 1185 261 | Lockwagher 5716 Dished 2
17 1100 242 | Lockwashsr 5/16-18 43 b 1100 240 | Wanher-Lock 2
18 | 1106 872 | Capscrew 5/16-18 x 5/8 25 58 | 1721 037 ) Cable Clip 2
13 1107 382 | Flat Washer 5/16 20 B 110} 078 | Capserew 5716=-18 % 7/8 i
an 1110 107 | Lock Nut 5/18-18 5 B1 1721 2011 | Rear Panel 1
21 | 1722 741 | Instrument Panel Decal 1 B2 [ 1121 507 | Hex Nut 1/4-20 7
2% 11717 249 | Instrument Panel 1 #3 | 1721 913 | Clip 1
23 ] 1723 037 | Capserew 3/8-16 x 374 2 64 | 1177 550 | Drive Pin 5/16 x 2-1/2 1
24 1717 241 | Choke (Inc 25) 1 a5 1714 642 | irace 4
25 1718 232 | Choke Encbk and Wire Dnl‘[,r 1 66 1115 931 | Mach Sarew 1/4-80 3% 5/8 2
25 1714 146 | Ammetsr 1 67 1185 456 | Tinnerman Nut 1/4 P
27 1717 256 | Light Switch (Inc 28) 1 it 1722 4974 | Seat 1
28 1718 231 | Light 8witch Knocb Only i i) 1106 915 | Ser-Hex Hd Cap 3/8-18x 374 2
29 1721 409 | Ignition Bwitch (Inc 309 1 Kl 1722 930 | Spring-Seat 1
30 [ 1718 266 | Key Only 1 71 [ 1722 528 | Bumper 1
31 | 1717 242 | Throttle Control {Inc 32) 1 78 | 1106 917 | Scr-Hex Hd Cap 3/8-1647/8] 2
a2 1718 233 | Throttle Knch and Wire Only 1 Ta- {1108 845 | Hex Nut #10-32 1
a3 1722 531 | Instruetion Deeal 1 T4 | 1721 845 | Fender 1
34 1717 599 | pad 1 (] 1721 889 | Decal (Reflector) 1
35 1185 872 |Screw 5/16-18 x 5/8 & L 1721 180 | Hydra, Oi]l Instrament Decal 1
36 | 1721 04 | Fender 3upport RH 1 Kk} 1185 585 | Flip Grommet 1
T 1721 803 | Pender Support LH 1 L) 1721 888 | Park-Lock Deeal 1
38 | 1721 807 | Fender Support 1 78 | 1721 072 | PTO Drive Decal 1
35 | 1106 B30 | Capscrew 1/4-20x 1/2 2 BO | 1805 342 | Taillight Assy {Inc 81 and 82) 1
) 1185 864 | Phillips Hd Ser 1/4-20 x 1/2 Z g1 * Bulk ({GE 1895) 1
41 | 1185 #23 | Timerman Nut. 1/4-20 3 82 {1805 110 Lens Coly 1
42 | 1721 908 | Fender Support 1 B3 {118 187 | Much Screw #8-32 x 1/2 3
43 1720 953 | Interlock Switch 1 &84 1109 764 | Hex MNut #6-32 2
44 11185 844 | Shakeproof Washer 9718 1 85 | 1103 88 | Luckwasher #8 2
45 1107 381 | Flat Washer 1/4 14 36 1721 876 | Reinlorcing Plate 2
45 1723 2061 | Beat Shield Bupport 1 BT | 1109 243 | Loclkwaaher 378 4
a7 1190 241 | Tockwagher B g8 1116 18 | Lock Mot 3/8-18 4
48 1723 101 { Decal - Travel Pedal 1 4] 1722 107 | Divider 1
40 [ 1106 832 | Capscrew 1/4-20 x 5/8 2 an 1721 852 | Fender Support 1
50 1722 927 | Hoat Shield 1 g1 1704 830 | Clamp 1
51 1187 612 | Lockwasher 1,4 10 a2 1722 142 | Interlock Bracket 1
52 |1114 748 |Screw #10-32x 1/2 1 3 | 1722 764 | Decal-Bolens a
B3 1106 B2 | Capecrew 5/ 16-18 x 3/4 T g4 1723 102 | Decal-Brake Fedal 1
54 |1100 253 1 o

|

Washer-Flat

-

* Not stocked. Purchase from your loeal sutomotive or electrical supplisr.
FIGURE 4 PARTS LIST

Ref, Part Mo, Helf. Part Ko,
B MNa. Deacription Renq'd Mo, Mo, Description Req'd
1 | 1722 110 | Intexlock Wire Harness 1 14 | 1714 688 | Adjusting Strap 1
2 | 1721 038 | Connector 1 13 | 110% 382 | Fiat Washar 1
3 1721 937 | Cllp 1 18 1714 690 [ Gen V Belt i
1 1115 931 | Mach Berew 1/4-20 & 5,’ a 1 17 1721 413 | Batt Terminal Boot 1
] 1110 106 } Loeck Nut 1/4-20 1 18 1718 510 | Batr Lead {Positive) -1
] 1100 241 | Lock Washer 174 1 18 1718 636 | Batt Lead {Ground) 1
7 1716 188 | Starter Generator 1 20 1718 027 | Battery 12V 45 Amp i
] 1708 283 | Gen Shaave 1 2l 1709 632 | Wing Nut 1,/4-20 2
g | 1716 315 | Gen Bracket 1 22 | 1718 108 | Batt Clamp Rod 2
17 | 1100 242 | Lock Washer 5/16 B 23 | 1720 538 { Batt Clamp 2
11 | 1100 078 | Capscrews/16-18%7/8 4 24 | 1718 111 | Batt Carrier 1
13 1100 808 | Capscrew §,/16-18 x 1-1 /4T 2 25 1185 8§72 | Truss Hd Ser 5/16-1825/8 4
13 1110 107 | Lock Nut 5/ 18-18 ’ & i} 1185 872 | Tinnerman Nut 3,/16-18 4

-
=



TRACTOR ASSEMBLY MODEL 1256-02
ELECTRICAL GROUP AND COMPONENT PARTS

| REGULATOR  [F(D
ALTERNATOR
i
-y
- |
]
ENGINE
E-
A
STARTER——— F :
GENERATOR IGMITION
. S — 2 SWITCH
: BATTERY [OH=
'_' : 11
’ 1] SOLENQID
. HEADLIGHTS 37
: N O+ AMMETER  NOTE: WIRES DESGNATED BY COLOR OMLY ARE
_ ‘I'- T CONTAMED IN WIRING HARNESS PART
NO. 172-2936
a BLUE WIRES DESIGNATED By COLOR WITH AN
- GREEN" - | ASTERISK [*] ARE CONTANED IN WIRING
- HARNESS FART NO, 1722110
HOCD HINGE 255**'"1'“'-0“ = 4
SWITCH LIGHT . !
. SWITCH T
GREEM uﬁa TAILLIGHT ASSY
| 2,49
1] BL kK * o
FIGURE 4 ©
FIGURE 4 PARTS LIST CONTINUED

e No., Ref, | Part Na.
- / Description Reg'd - | No. N, Description Ragtd

41 1854 291 | Cable Clip

42 1717 258 | Light Switch

43 1721 408 | [gnition Bwitch (Ine Ref 55}
44 1805 342 | Taillight Assy (Inc 45 & 4B)
) 45 w Bulb (GE 1885}

45 1805 110 | Lans Only

47 1103 B89 | Lockwasber #6

48 | 1108 784 | Nut #6-32

48 | 1116 187 [Screw #8-32x 172

50 1517 389 | Lead Hesdlight

21 1717 384 | Lead Headlight

34 1716 266 | Key Ooly 58 1717 370 | Lead Headlight

39 | = Headllght Bulb (GE 4406) 53 | 1710 708 | Retaining Ring

40 1185 456 | Muf 1/4 - it 1722 87§ | Wire-Lead

* Mot stocked, Purchase from your local automotivg or elegirieal supplier,
12

Rt

Mo,

2t 1 1722 938 | Wiring Harness

-] 1720 076 | Fuse 20 Amp

29 | 1708 287 | Regulator
| 30 |-1185 748 | Wave Washer

A1 | 1717 4B | Selencid
1 32 | 1185 807 | Rivet.

"33 { 1182 564 | Hex Nut 5/18-18
34 |° 1100 845 | Hex Nut 10-32
‘35 1185 748 | Ratch Plate
38 1187 812 | Loak Washer 1/4

37 1 11R5 854 | Screw 14 x 1/2

OO 0P b GO GO D ek By B0 O e e
Ll oI O el Ll o O I




